usually used fortwo weeks. However, sometimes you may need langer treztment.
You must 368 your doctor If you are not hatier after throe days of treatment or If
the symptoms return soon after linishing a eoarse of treatment.

liyou menstruate while using Labstatin® tablets do noistop using It.

Having a period will not afiect how Labstatin® tablets warks.

Ifyouforgat touse It

Ii 1t s almost time for your next doss, skip the dose you missed and uss your
next doss when you are maant to. Othsrwise, Insert It as soon as you remembar,
andthen gobacktouse Itasyoswould normally.

Do nottake adouble dose to maks upfor the dessthalyou missad.

Il you are unsure about whether to take your next dose, speak to your doctor or
pharmaclst.

Ifyou hava troubls remembaring when to take your medicine, ask your pharmacist
for somahints.

Ifyou use too much foverdose ) immediately telephone your doctor

POSSIBLE 31DE EFFECTS:

Toll your doetor or pharmacist as soon as possible If you do not fesl well while
you are using Labstatin® tablets .

Labstatin® tablsts halps most paaple with thrush ut it may have unwanted sids
gifacts In soma paople.

All medicines may have slde effects. Sometimes they are serlous, most of the time t
hey are not. You may need medical treatment if you get some of the side effects.
Askyourdoctoror pharmacist to answarany questions you may have.

Tell your dector i you notice anyofthe fellowing and they worry you:

© Vaginal Imitation

Dther side effocts not listed above may occur In some patients. Tell your doctorif
you notica anything else that Is making you feel umwell when you are using, or
soonafteryou have finished using Lahstatin® tablets.

Askyour doclor or pharmacistif you don"t understand anythingin this llst,
Aftorusing Labstalin® iablets

Cleaning the applicator

After each use wash the applieator.

The Labsiatin® tablgts applicator may ba taken apart for easiar cleaning. Hold the
barrel In one hand. Pull firmly on the plunger untll comes out of the barrel. Wash
the applicator with mild soap and warm

Rinsa thoroughly. Do net boil. The applicator doss not haveio ba starils.

To reagsembla tha applicator, pushtha plungerinto the cylinder.

Storage

Keep your pessaries in their paclaging untl it is ime to take them,

Hyou lake the pessaries out of their packaging thay may notworkwell, keap well.
Kaep Labsiatin® tablets In 2 dry place whera the temperature stays below 30°C.
Da notstora i, or any sther madicines, In a bathroom or near a sink. Do not leave
Rin the earor onwindowslils.

Heat and darnpness can destroy some medicines.

Keep it where children cannot reach it.

Alockad cupboard at laast one-and-a-half matres above the ground is a good placa
to storemadicines.

Disposal

It your dactor tells you fo stop using Labstatin® tablets or passaries have passed
their expiry dats, askyour pharmacistwhat to dowith any passaries laft over.
Allot II:Ian symploms ussally go away whan treatment with Labstatin® tabletsis
stopped.

Reporting of sida eflacts: If you get any side effects, talk to your doctor or
pharmacist. This Incluces any pessible side effects notlisted In thisleaflet.

HOW TO STORE LABSTATIN® TABLETS: Stors in a dry placs below 30°C. Protect
from light.

Keep all medicines out of reach of children Labstatin® tablets should be Inserted
intothavagina

FURTHER INFORMATION

What Lahtatin® tablets containg

Composition: Each tablet contains:

© MNyslatinBP....... 100,0001.0

® EBxlplents.............. qs.

The other Ingredients ars:

Dummy Lactose Granules, Sodium Starch Glycolate, Sodium bicarbonate, Purifisd
talc and Magnesium staarata

WHAT LABSTATIN® TABLETS LOOKS LIKE AND CONTENTS OF THE PACK.

Palg yallow, blconvex, capsula shapad tablats plain on both sides. Packad In 15's
with applicator, contalned In a unf boxwith literature Insert

SUPPLIER AND MANUFACTURER MANUFACTURED BY:

Laboratory & Allied Ltd.
Plot No. 209/10349, Mombasa Road,
P.0. Box 42875, Nairobi, Kenya

PACKAGE LEAFLET: INFORMATION FOR THE USER

Labstatin® Tablets

Nystatin 100000 .U Tablets

Read af of this loatiol earaftlly hefora you siarf taking this medicine.
Keap this leaflet. You may nead to read it again.
@ |fyou haveany further questions, ask yeur doctor or pharmacist,

@ This medicing has been preseribed for you or your child, Do not pass it on to
others. [{ may harm them, evan iftheir symptoms ara the same as yours.

® Ifany ofthe slde effacts gats serlous, or If you notlca any slda gffects not listed In
this leafiet, please tellyourdoctoror pharmaclst.

Inthis leaflet:

1. What Labstatin® Tablets is and what itis used for

2. Whatyou nead to know before you taka Lahstatin® Tablats

3. Howrto take or give Labstatin® Tablets

4. Possibla side effacts

5. How o store Labstatin® Tahlst

. Further information

WHAT LABSTATIN® TABLETS 1S AND WHAT IT IS LISED FOR

Labstatin® Tablats containg nystatin which balongs to a group of madicings callad

antifungal antiblotics. [t works by kllling the Candlda fungus In your vagina. Nystatin

only works inside your vagina. Itis not absarbed into the bloodstream and therefore

is not effactive for iraating any other infections in your body.

Labstatin® tablst s not addictive

BEFORE YOU TAKE OR GIVE LABSTATIN® TABLETS TO YOUR CHILD

Do notuse Labstatin® tablets:

Ifyou are allargic to mystatin or of thaingradients listad at theend of this laaflat.

Ifthe packaging Is torn or shows signs of tampering.

Afterthe expiry date (EXP) printed on the pack.

Ifyou take it aftarthe expiry date has passed, it may not work as wall.

Do not glvathis medicine to children unlsss advised by the child's doctor.

Before youstariio usait

You must tell your dector or pharmaclst

It you have any allergies 1o:

Any other medicings

Any other substancas, such as foods, preservatives or dyss

Ifyou are pregnant or plan to become pregnant

Askcyour doctor how o Lise Labsiatin® tablsts

Itis unlikely that Nystatin will harm your devaioping baby.

Ifyou are breast-feeding or plan 1o breast-fad.

It is unlikely that Nystatin will pass into breast milk in sufficient amounts fo affect

your baby. Howevar, it is recommendsd that you talk to your doctor about the risks

and beneflts of taking Lahstatin® when breast-feading.

Ifyou have diabstes

If you hawe not told your doetor about any of the ahovs, tell them hefora you use

any LABSTATIN®.

Taking ofthsr medicings

Tall your doctor i you arg taking any other medizinas, Including medicines that you

buy without a prescription from a pharmacy, supermarket or health food shop.

Nystatin is not known to interact with other medicines but vour doctor still needs to

know what othar medicines you ars taking.

HOW TO USELABSTATIN® TABLETS

1ar2 pessarlas should be Insertad high Into the vagina for 14 consecutive nights or

longer, regardless of any Intervening menstrual period

Children

Not recommandad

Howto use Labeialin® appliator

® Pull hack the appllcator plungerabout 2.5 centimeters {1 Inch). Inset the tablet
irrto the eup at the end of the hollow tube {applicator)

@ Lis on your back with your kness drawn up. Insert tha applicator into your
vaglna as faras [twill comiortably go. Do nottry to farca It to go further

© BE SURE the applicator is in the correct position in your vagina BEFORE you
insartthe plunger

© Then, push the plungar to place the tablet In your vagina

® Re&n:ve the applicator. Wash with mild soap and warm water. Rinse tharoughly
and dry

Hyou ara pregnantyou must not usathe applicator provided with Labstatin® tablats

Whento use It

Labstatin® tablets are inserted once ortwice a day.

Howlong touse it

Da notuss Labststin® tabletstor longer thanyour doctor or pharmacist says.

You should start fo feel more comortable within 48 hours. Labstatin® tablets is




